
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Dy. Director Buildings-I 
LDA, Lahore 
(Vertical Extension of LDA Office Building - 1 & 2, M.A Johar Town, Lahore) 
 
Reference # CED/TFL 1502 (Dr. Usman Akmal)    Dated: 03-06-2022 
Reference of the request letter # DDB-I/LDA/36        Dated: 19-05-2022 
 
Tension Test Report (Page – 1/2) 
Date of Test  16-06-2022 
Gauge length  2 inches 
Description  Steel Plate Steel Strip Tensile Test   
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(mm) (mm) (mm2) (kg) (kg) (MPa) (MPa) (in) 
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1 Web Plate 4 26.55x4.00 106.20 3900 6400 360 591 0.60 30.00  

2 Flange Plate 5 25.00x5.00 125.00 4500 7200 353 565 0.60 30.00  

- Base Plate 19 24.50x19.60 480.20 17300 26600 353 543 0.90 45.00  

- - - - - - - - - - -  

- - - - - - - - - - -  

- - - - - - - - - - -  

- - - - - - - - - - -  

- - - - - - - - - - -  

Only Three Samples for Tensile Test 
           

Bend Test 

  

 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Dy. Director Buildings-I 
LDA, Lahore 
(Vertical Extension of LDA Office Building - 1 & 2, M.A Johar Town, Lahore) 
 
Reference # CED/TFL 1502 (Dr. Usman Akmal)    Dated: 03-06-2022 
Reference of the request letter # DDB-I/LDA/36        Dated: 19-05-2022 
 
Weight &Size Test Report (Page – 2/2) 
Date of Test  16-06-2022 
Description  Steel Plate Weight and Size Test  
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Sr. 
No. 

------- (g) (mm) (mm) (kg/m2) (mm) 
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1 Web Plate 4 335 148.30 71.20 31.73 4.00  

2 Flange Plate 5 415 14700 71.00 39.76 5.00  

3 Base Plate 19 2141 135.70 102.90 153.33 19.50  

-  - - - - - -  

-  - - - - - -  

-  - - - - - -  

-  - - - - - -  

-  - - - - - -  

Only Three Samples for Test 

         

 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Deputy Director (Q.C.D)  
WASA, LDA, Lahore 
(Manufacturing of R.C.C. Manhole Covers WASA, L.D.A, Lahore)(M/s. Eagle RCC Pipe 
Industry) 
 
Reference # CED/TFL 1525 (Dr. Asif Hameed)    Dated: 08-06-2022 
Reference of the request letter # QCD/1353-54    Dated: 06-04-2022 
  
Tension Test Report (Page – 1/1) 
Date of Test  16-06-2022 
Gauge length  2 inches 
Description  Angle Iron Steel Strip Tensile and Bend Test     
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1 2x2x1/4 24.80x6.20 153.76 7500 11300 479 721 0.20 10.00  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

Only One Samples for Tensile and One Sample for Bend Test 
           

Bend Test 

Steel Strip Taken from Angle Iron (2"x2"x1/4") Bend Test Through 180º is Satisfactory 

 

 

 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Superintending Engineer-II (Civil) 
GBHP, WAPDA, Brotha-Attock 
(Providing and Fixing Galvanized Crash / Guard Rail Barier along Power Channel RD-27+886 
to RD-51+420 (Phase-V) W-311  
 
Reference # CED/TFL 1526 (Dr. Asif Hameed)    Dated: 08-06-2022 
Reference of the request letter # SE-II(C)/GBHP/ATK/W-311/291 Dated: 14-05-2022 
  
Tension Test Report (Page – 1/2) 
Date of Test  16-06-2022 
Gauge length  2 inches 
Description  G.I Steel Post Strip Tensile Test     
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1 120x55x5 25.00x5.30 132.50 3700 5500 274 407 0.70 35.00  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

Only One Samples for Tensile Test 
           

Bend Test 

  

 

 

 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Superintending Engineer-II (Civil) 
GBHP, WAPDA, Brotha-Attock 
(Providing and Fixing Galvanized Crash / Guard Rail Barier along Power Channel RD-27+886 
to RD-51+420 (Phase-V) W-311  
 
Reference # CED/TFL 1526 (Dr. Asif Hameed)    Dated: 08-06-2022 
Reference of the request letter # SE-II(C)/GBHP/ATK/W-311/291 Dated: 14-05-2022 
  
Tension Test Report (Page – 2/2) 
Date of Test  16-06-2022 
Gauge length  2 inches 
Description  Guard Rail Strip Tensile Test     
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1 320x85x3 2.49x0.28 0.70 4500 5000 6454 7172 0.30 15.00  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

Only One Samples for Tensile Test 
           

Bend Test 

  

 

 

 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Principal Architect 
MADHO 
AWT Plot No. 01 Block-B  
  
Reference # CED/TFL 1528 (Dr. Usman Akmal)    Dated: 09-06-2022 
Reference of the request letter # Nil      Dated: 09-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.360 3 0.367 0.11 0.106 2900 4700 58200 60480 94200 98100 1.00 12.5 

- - - - - - - - - - - - - - It
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 
  

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 
To, 
Procurement Manager 
Premier Developers & Builders 
Lyallpur Galleria-II near Four Season Colony Samundri Road, Faisalabad 
 
Reference # CED/TFL 1530 (Dr. Usman Akmal)    Dated: 09-06-2022 
Reference of the request letter # LG-II/018     Dated: 08-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.369 3 0.371 0.11 0.108 3500 4700 70200 71210 94200 95700 1.00 12.5 

- - - - - - - - - - - - - - F
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Asst. Resident Engineer 
Engineering Services Consultants 
Establishment of Center of Excellence Boys at Chakwal  
 
Reference # CED/TFL 1531 (Dr. Usman Akmal)    Dated: 09-06-2022 
Reference of the request letter # RE/ESC/COE/2022-50   Dated: 09-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.364 3 0.369 0.11 0.107 2300 4000 46100 47370 80200 82400 1.50 18.8 

2 0.391 3 0.382 0.11 0.115 3600 5500 72200 69090 110200 105600 1.20 15.0 Z
ia
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S S.A. Sheikh & Co. 
Lahore 
 
Reference # CED/TFL 1532 (Dr. Asif Hameed)    Dated: 09-06-2022 
Reference of the request letter # SASheikh/INTSS01/INSP1  Dated: 09-06-2022 
  
Tension Test Report (Page – 1/1) 
Date of Test  16-06-2022 
Gauge length  2 inches 
Description  Steel Strip Tensile and Bend Test     
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  (mm) (mm2) (kg) (kg) (MPa) (MPa) (in) 
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1 Steel Strip 25.80x5.30 136.74 5650 8300 405 595 0.40 20.00  

2 Steel Strip 25.80x5.70 147.06 5700 8350 380 557 0.40 20.00  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

Only Two Samples for Tensile and One Bend Test 
           

Bend Test 

Steel Strip Bend Test Through 180º is Satisfactory 

 

 

 

  
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Asst. Resident Engineer 
NESPAK 
Dualization of Road from Karam Dad Qureshi to Qasba Gujrat Length 12 km in District 
Muzaffargarh 
 
Reference # CED/TFL 1533 (Dr. Usman Akmal)    Dated: 10-06-2022 
Reference of the request letter # SA-4670/HA/01/29    Dated: 06-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.386 3 0.380 0.11 0.114 3300 5400 66200 64050 108200 104900 1.40 17.5 

 

2 0.385 3 0.380 0.11 0.113 3500 5300 70200 68200 106200 103300 1.20 15.0   

3 4.305 10 1.269 1.27 1.265 37400 58400 65000 65140 101400 101800 1.70 21.3  

4 4.308 10 1.270 1.27 1.266 37600 58600 65300 65450 101700 102000 1.60 20.0  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only four samples for tensile and two samples for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

#10 Bar Bend Test Through 180º is Satisfactory 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Public Health Engineering Sub Division 
Pattoki 
(Manufacturing of R.C.C. Slab for Layying of Main Sewerage / Ultimate Disposal from Habib 
abad to Sher Garh Rohi Nullah District Kasur) 
 
Reference # CED/TFL 1535 (Dr. Usman Akmal)              Dated: 10-06-2022 
Reference of the request letter # 60/P      Dated: 26-03-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Plain Steel Bar Tensile Test   
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1 0.194 1/4 0.269 ------- 0.057 1880 2600 ------- 72680 ------- 100600 1.10 13.8  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one samples for tensile test 
               

Bend Test 
  

 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Ittefaq Building Solutions Pvt. Ltd 
Lahore 
(Kohinoor Textile Mill Raiwind, Lahore (Weaving Unit Extension & Yarn Storage) including) 
 
Reference # CED/TFL 1536 (Dr. Usman Akmal)              Dated: 10-06-2022 
Reference of the request letter # IBS/KTML/ST 12    Dated: 10-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
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t Diameter/ 

Size 
(mm) 

Area 
(mm2) 

Y
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 lo

ad
 

B
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g 
L

oa
d

 

Yield Stress 
(MPa) 

Ultimate Stress 
(MPa) 

E
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n
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S
r.

 N
o.

 

(k
g/

m
) 

N
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A
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u
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N
om

in
al
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(kg) (kg) 
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A
ct

u
al

 

N
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al

 

A
ct

u
al

 

(i
n
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) %

 E
lo

n
ga

ti
on

 

R
em
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k

s 

1 0.611 10 9.96 79.00 77.86 3300 4900 410 416 608 617 1.5 18.8  

2 0.606 10 9.92 79.00 77.23 3500 4900 435 445 608 622 1.5 18.8  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
10mm Dia Bar Bend Test Through 180º is Satisfactory 

 

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Salman Developers 
Grand Square Mall, Lahore 
(Park House) 
 
Reference # CED/TFL 1537 (Dr. Usman Akmal)   Dated: 13-06-2022 
Reference of the request letter # Nil     Dated: 08-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
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t Diameter/ 

Size 
(inch) 

Area 
(in2) 
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Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
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S
r.
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o.

 

(l
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) 

N
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A
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N
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(kg) (kg) 
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N
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al

 

A
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(i
n
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) %

 E
lo

n
ga

ti
on

 

R
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k

s 

1 0.381 3/8 0.378 0.11 0.112 3000 4700 60200 59040 94200 92500 1.50 18.8 

 

2 0.377 3/8 0.376 0.11 0.111 2900 4600 58200 57710 92200 91600 1.40 17.5   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 
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I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Highway Sub Division  
Chakwal 
(Construction of High Level Bridge over Sowan River at Hasal, Length = 1620 Rft I/C 
Approaches, District Chakwal & District Attock)(WMI) 
 
Reference # CED/TFL 1538 (Dr. Asif Hameed)    Dated: 13-06-2022 
Reference of the request letter # 300/Ckl     Dated: 10-06-2022 
Tension Test Report (Page -1/4) 
Date of Test  16-06-2022 
Gauge length  640 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 

Nominal 
Diameter 

Nominal 
Weight 

Measured 
weight 

Yield strength 
clause (6.3) 

Breaking 
strength 

clause (6.2) Y
ou

n
g’

s 
M

od
u

lu
s 

of
 

E
la

st
ic

it
y 

“E
” 

S
r.

 N
o.

 

(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) GPa 

%
 E

lo
n

ga
ti

on
 

R
em

ar
k

s 
/ C

oi
l N

o.
 

1 
12.70 
 (1/2”) 

775.0 776.0 17000 166.77 19700 193.26 198 >3.50 1 

2 
12.70 
 (1/2”) 

775.0 782.0 17300 169.71 19300 189.33 199 >3.50 3 

3 
12.70 
 (1/2”) 

775.0 786.0 17100 167.75 19400 190.31 199 >3.50 2 

- - - - - - - - - - - 

- - - - - - - - - - - 

- - - - - - - - - - - 

Only three samples for Test 

  
 
Note:  
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a 
2. Load versus percentage strain graphs are attached 
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Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Highway Sub Division  
Chakwal 
(Construction of High Level Bridge over Sowan River at Hasal, Length = 1620 Rft I/C 
Approaches, District Chakwal & District Attock)(WMI) 
 
Reference # CED/TFL 1538 (Dr. Asif Hameed)    Dated: 13-06-2022 
Reference of the request letter # 300/Ckl     Dated: 10-06-2022 
 
Graph (Page – 2/4) 
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Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Highway Sub Division  
Chakwal 
(Construction of High Level Bridge over Sowan River at Hasal, Length = 1620 Rft I/C 
Approaches, District Chakwal & District Attock)(WMI) 
 
Reference # CED/TFL 1538 (Dr. Asif Hameed)    Dated: 13-06-2022 
Reference of the request letter # 300/Ckl     Dated: 10-06-2022 
 
Graph (Page – 3/4) 
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Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Highway Sub Division  
Chakwal 
(Construction of High Level Bridge over Sowan River at Hasal, Length = 1620 Rft I/C 
Approaches, District Chakwal & District Attock)(WMI) 
 
Reference # CED/TFL 1538 (Dr. Asif Hameed)    Dated: 13-06-2022 
Reference of the request letter # 300/Ckl     Dated: 10-06-2022 
 
Graph (Page – 4/4) 

 

 
 

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
Guarantee Engineers (Pvt) Ltd 
Construction site of Shifa National Hospital, Qamar Garden, Lahore Sheikhupura Road, Faisalad  
 
Reference # CED/TFL 1539 (Dr. M Rizwa Riaz)    Dated: 13-06-2022 
Reference of the request letter # SNHF/SDS/ST/05    Dated: 13-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t Diameter/ 

Size 
(inch) 

Area 
(in2) 

Y
ie
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 lo

ad
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g 
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Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
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S
r.

 N
o.

 

(l
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s/
ft

) 

N
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A
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u
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N
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al

 

A
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(kg) (kg) 

N
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u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.369 3/8 0.371 0.11 0.108 3200 4700 64200 65100 94200 95700 1.00 12.5 

 

2 0.367 3/8 0.371 0.11 0.108 3100 4600 62200 63310 92200 94000 1.10 13.8   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 
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Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer  
NESPAK 
Rehabilitation and Widening of IJP Road Faizabad to N-5 Islamabad 
 
Reference # CED/TFL 1540 (Dr. Asif Hameed)    Dated: 13-06-2022 
Reference of the request letter # 40045/103/MKI/232   Dated: 11-06-2022 
 
Tension Test Report (Page -1/4) 
Date of Test  16-06-2022 
Gauge length  640 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
 

Nominal 
Diameter 

Nominal 
Weight 

Measured 
weight 

Yield strength 
clause (6.3) 

Breaking 
strength 

clause (6.2) Y
ou

n
g’

s 
M

od
u

lu
s 

of
 

E
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st
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y 

“E
” 

S
r.
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o.

 

(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) GPa 

%
 E

lo
n
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ti

on
 

R
em

ar
k

s 
/ C

oi
l N

o.
 

1 
12.70 
 (1/2”) 

775.0 784.0 17800 174.62 19400 190.31 199 >3.50 3355 

2 
12.70 
 (1/2”) 

775.0 783.0 17100 167.75 19400 190.31 198 >3.50 3356 

3 
12.70 
 (1/2”) 

775.0 780.0 17100 167.75 19500 191.30 199 >3.50 3379 

- - - - - - - - - - - 

- - - - - - - - - - - 

- - - - - - - - - - - 

Only three samples for Test 

  
 
Note:  
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a 
2. Load versus percentage strain graphs are attached 
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                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer  
NESPAK 
Rehabilitation and Widening of IJP Road Faizabad to N-5 Islamabad 
 
Reference # CED/TFL 1540 (Dr. Asif Hameed)    Dated: 13-06-2022 
Reference of the request letter # 40045/103/MKI/232   Dated: 11-06-2022 
 
Graph (Page – 2/4) 

 

 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer  
NESPAK 
Rehabilitation and Widening of IJP Road Faizabad to N-5 Islamabad 
 
Reference # CED/TFL 1540 (Dr. Asif Hameed)    Dated: 13-06-2022 
Reference of the request letter # 40045/103/MKI/232   Dated: 11-06-2022 
 
Graph (Page – 3/4) 
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Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer  
NESPAK 
Rehabilitation and Widening of IJP Road Faizabad to N-5 Islamabad 
 
Reference # CED/TFL 1540 (Dr. Asif Hameed)    Dated: 13-06-2022 
Reference of the request letter # 40045/103/MKI/232   Dated: 11-06-2022 
 
Graph (Page – 4/4) 
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University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
Engineering Services Consultants 
Re-construction/ Widening of Road from Hafizabad to Sukheke Mandi L = 29.24 km (Sec. K.m. 
0.00 to 7.40 & 23.70 to 29.24 L = 13.14 kms) in Ditrict Hafizabad 
 
Reference # CED/TFL 1542 (Dr. Usman Akmal)    Dated: 13-06-2022 
Reference of the request letter # RE/ESC/ADP/HFZ-72   Dated: 06-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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N
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A
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u
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(i
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) %

 E
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n
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R
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k

s 

1 0.379 3 0.377 0.11 0.111 2500 4000 50100 49440 80200 79100 1.50 18.8 

2 0.382 3 0.378 0.11 0.112 2700 4000 54100 52960 80200 78500 1.10 13.8 P
ri

m
e 

S
te

el
 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
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Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
ACES ,  
Construction of Additional Staff Resident (First Floor) at Golf Maintenance Facility at Rumanza 
Golf Course, DHA Multan 
  
Reference # CED/TFL 1543 (Dr. Usman Akmal)    Dated: 14-06-2022 
Reference of the request letter # ACES-DHAM-RGC-ASB-03  Dated: 07-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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) %

 E
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n
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R
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k
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1 0.376 3 0.375 0.11 0.111 3800 4600 76200 75730 92200 91700 0.90 11.3 

2 0.372 3 0.373 0.11 0.109 3800 4700 76200 76660 94200 94900 0.90 11.3 

- - - - - - - - - - - - - - 

M
ug

ha
l 

S
te

el
 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
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Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer  
NESPAK 
Dualization of Road from Mandi Bahuddin City to Srai Alamgir Canal Pull Main GT Road 
(United Wire) 
 
Reference # CED/TFL 1544 (Dr. Asif Hameed)    Dated: 14-06-2022 
Reference of the request letter # SA-466D/03/KT/01/46   Dated: 31-05-2022 
 
Tension Test Report (Page -1/4) 
Date of Test  16-06-2022 
Gauge length  640 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
 

Nominal 
Diameter 

Nominal 
Weight 

Measured 
weight 

Yield strength 
clause (6.3) 

Breaking 
strength 

clause (6.2) Y
ou

n
g’

s 
M

od
u

lu
s 

of
 

E
la

st
ic

it
y 

“E
” 

S
r.

 N
o.

 

(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) GPa 

%
 E

lo
n
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ti

on
 

R
em

ar
k

s 
/ C

oi
l N

o.
 

1 
12.70 
 (1/2”) 

775.0 777.0 17200 168.73 19300 189.33 199 >3.50 xx 

2 
12.70 
 (1/2”) 

775.0 774.0 17400 170.69 19500 191.30 198 >3.50 xx 

3 
12.70 
 (1/2”) 

775.0 776.0 17100 167.75 19400 190.31 199 >3.50 xx 

- - - - - - - - - - - 

- - - - - - - - - - - 

- - - - - - - - - - - 

Only three samples for Test 

  
Note:  
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a 
2. Load versus percentage strain graphs are attached 
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Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer  
NESPAK 
Dualization of Road from Mandi Bahuddin City to Srai Alamgir Canal Pull Main GT Road 
(United Wire) 
 
Reference # CED/TFL 1544 (Dr. Asif Hameed)    Dated: 14-06-2022 
Reference of the request letter # SA-466D/03/KT/01/46   Dated: 31-05-2022 
 
Graph (Page – 2/4) 
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Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer  
NESPAK 
Dualization of Road from Mandi Bahuddin City to Srai Alamgir Canal Pull Main GT Road 
(United Wire) 
 
Reference # CED/TFL 1544 (Dr. Asif Hameed)    Dated: 14-06-2022 
Reference of the request letter # SA-466D/03/KT/01/46   Dated: 31-05-2022 
 
Graph (Page – 3/4) 

 

 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer  
NESPAK 
Dualization of Road from Mandi Bahuddin City to Srai Alamgir Canal Pull Main GT Road 
(United Wire) 
 
Reference # CED/TFL 1544 (Dr. Asif Hameed)    Dated: 14-06-2022 
Reference of the request letter # SA-466D/03/KT/01/46   Dated: 31-05-2022 
 
Graph (Page – 4/4) 

 

 
 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Buildings Sub Division No. 6 
Lahore 
(Construction of New Office Block of Commissioner Office Lahore)  
 
Reference # CED/TFL 1547 (Dr. Usman Akmal)   Dated: 14-06-2022 
Reference of the request letter # 674/Sd-6    Dated: 13-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t Diameter/ 

Size 
(inch) 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 

A
ct

u
al

  

N
om
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al

 

A
ct

u
al

 

(kg) (kg) 

N
om
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al

 

A
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u
al

 

N
om
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al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.380 3/8 0.377 0.11 0.112 3800 4900 76200 74940 98200 96700 0.80 10.0 

 

2 0.380 3/8 0.377 0.11 0.112 3800 4800 76200 75070 96200 94900 0.80 10.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Estate Engineer 
Board of Management 
Sundar Industrial Estate 
Lahore 
  
Reference # CED/TFL 1548 (Dr. Usman Akmal)    Dated: 14-06-2022 
Reference of the request letter # BOM/SIE/BCD 8126   Dated: 13-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
 

W
ei
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Diameter/ 
Size 

Area 
(in2) 
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Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
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S
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) 

N
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) 

A
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u
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N
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(kg) (kg) 
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N
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(i
n
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) %

 E
lo

n
ga
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on

 

R
em

ar
k

s 

1 0.370 3 0.372 0.11 0.109 3700 4900 74200 74950 98200 99300 1.00 12.5 

 

2 0.367 3 0.371 0.11 0.108 3700 4700 74200 75550 94200 96000 0.90 11.3   

3 0.381 3 0.378 0.11 0.112 3800 4800 76200 74790 96200 94500 1.20 15.0  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only three samples for tensile test 
               

Bend Test 
  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Inspector of Works / RSP (LON-SDR) 
Pakistan Railways, HQs Office 
Lahore 
(Construction and Renovation in Production Unit in Electric Shop of Signal Shop Pakistan 
Railway Lahore) 
Reference # CED/TFL 1549 (Dr. Usman Akmal)    Dated: 15-06-2022 
Reference of the request letter # 389-SIG/A/2021-22   Dated: 02-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t Diameter/ 

Size 
(inch) 

Area 
(in2) 

Y
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ad
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Yield Stress 
(psi) 

Ultimate Stress 
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(kg) (kg) 
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N
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u
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(i
n
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) %

 E
lo

n
ga

ti
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R
em
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k

s 

1 0.371 3/8 0.372 0.11 0.109 2900 4800 58200 58660 96200 97100 1.10 13.8 

2 0.367 3/8 0.371 0.11 0.108 3300 4800 66200 67360 96200 98000 1.10 13.8 E
tf

aa
q 

S
te

el
 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
Union Developers 
Construction of Union Luxury Apartment, Etihad Town Lahore 
 
Reference # CED/TFL 1550 (Dr. Usman Akmal)   Dated: 15-06-2022 
Reference of the request letter # UA/SO/2022/020   Dated: 14-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
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Diameter/ 
Size 

Area 
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Yield Stress 
(psi) 
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n
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) %

 E
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n
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R
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k

s 

1 0.361 3 0.367 0.11 0.106 4000 5100 80200 83160 102200 106100 0.60 7.5 

2 0.363 3 0.369 0.11 0.107 4200 5300 84200 86760 106200 109500 0.90 11.3 A
fc

o 
S

te
el

 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
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University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Dy. Manager Q.A & Q.C 
PIEDMC 
Construction and Maintenance Works in Chunian Aqua Business Park, Chunian 
 
Reference # CED/TFL 1551 (Dr. Usman Akmal)   Dated: 15-06-2022 
Reference of the request letter # PIE/CABP/QAQC/MSL/01 Dated: 10-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
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) %

 E
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n
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R
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k

s 

1 0.356 3 0.365 0.11 0.105 3200 4600 64200 67460 92200 97000 0.60 7.5 

2 0.363 3 0.369 0.11 0.107 3100 4500 62200 64000 90200 93000 1.00 12.5 B
at

al
a 

S
te

el
 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Buildings Sub Division–II  
Dera Ghazi Khan 
(Establishment of Emergency and OPD Block Teaching Hospital, D.G. Khan) 
 
Reference # CED/TFL 1552 (Dr. Usman Akmal)    Dated: 15-06-2022 
Reference of the request letter # 2258/DGK-II    Dated: 02-06-2022 
 
Tension Test Report (Page -1/1) 
Date of Test  16-06-2022 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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Size 
(inch) 

Area 
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) %

 E
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n
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R
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k

s 

1 0.381 3/8 0.378 0.11 0.112 3600 5000 72200 70820 100200 98400 1.00 12.5 

 

2 0.382 3/8 0.378 0.11 0.112 3500 4900 70200 68710 98200 96200 1.10 13.8   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 
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                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M. Rizwan Butt 
Nizam Din & Company 
Lahore 
 
Reference # CED/TFL 1553 (Dr. Usman Akmal)    Dated: 15-06-2022 
Reference of the request letter # Nil           Dated: 15-06-2022 
 
Tension Test Report (Page – 1/1) 
Date of Test  16-06-2022 
 Description  Steel Wire Rope Tensile Test   
 
 

Nominal 
Diameter 

Measured weight Breaking Load 

S
r.

 N
o.

 

(mm) (kg/m) (kg) R
em

ar
k

s 
/ C

oi
l N

o.
 

1 14 0.81 9800  

- - - -  

- - - -  

- - - -  

- - - -  

Only one sample for Test 

     

 
 
  


